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CPPRI/ SPPM Div/2019-20/R-12

TEST REPORT

Sample received from: ITC LIMITED PAPERBOARDS & SPECIALTY PAPERS DIVISION, 106,
Sardar Patel Road, ITC Bhadrachalam House, Secunderabad,

Telangana

Ref. No. & Date: Email Dated 18.04.2019

Sample Detail: ITC INDOBASE - CUPSTOCK F&B (WBC) / FILOBEV

Testing Required: Repulpability Test

Procedure:

For repulpability test, the ITC INDOBASE - CUPSTOCK F&B (WBC) sample was slushed in hydrapulper. Two
approaches were undertaken for repulping based on pulper types used by mills i.e. low consistency repulping

and high consistency repulping. The conditions maintained during evaluation are as follows:

Parameters Low consistency repulping High consistency repulping
Consistency (Cy), % 5 12

Temp, °C Ambient Ambient

Slushing time, min. 30 30

The pulp thus obtained was passed through sommervilte vibratory screen having 0.15 mm slot and was tested

for fibre yield and reject content. The results are summarized below:

Result:
Cy. (%) Recovered Fibre Yield Reject Other losses
(%) (Unslushed Paper) (Fines & fillers)
% %
5 91-95.7 2835 1.55.5
12 97-98.5 0.2-0.25 1.3-2.75
Remarks:

(i} The maximum achievable fibre recovery is around 98.5%.
{ii) The reject content i.e. unslushed paper in ITC INDOBASE - CUPSTOCK F&B (WBC) sample is around 0.2%,

which can be recycled back to the system.
(iii) High consistency repulping i.e. 10-12% is recommended to obtain higher fibre recovery.
(iv) Hansheet formation of screened pulp is good. Handsheet of 100 gsm is enclosed.
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-k T&r9r R9re /TEST REPORT
Issued to : : N

Reflect Ventures -

#49, RK Centre, KB Dasan Road, Teynampet,
Chennai - 600 018

=4 /sLNo. 31084

faaid & / REPORT NO. : 71866
f&r / Date : 29.12-2022

ages.02-.. Nos. PartAB,C&D

wgsf / Customer Let. Ref : = 15-12-2022
A AF WR F SHER Tdew RO / TEST REPORT AS PER TEST STANDARD : Refer Part C

(97 - % /PART-A )
v ftw F1 faawr / PARTICULARS OF SAMPLE SUBMITTED

&)  dfmr ® T™ / a) Name of the Sample . 240ml Paper Cups - as stated by the party
am) ¥t W@ BN F i@/ b) Date of Receipt of sample - 15-12-2022

3)  Us/wer/3mR/at / ¢) Grade / variety / type / size / class Nil

§) =ifi@ §gea / d) Declared value, If any " Nil

3) @is ¥ /e)Code No. " Nil

¥) 99 9. w@ fmio ad@/ f) Batch No. and Date of Manufacture: Nil

u) HfEm = df /'h) Mode of Packing : polythene bag

¥) AR S8 @ =& /i) Sealed or not : Not Sealed
&)  ®E = ¥/ j) Any other information 3

22122738 [ 9 - @ /PART -B ]
IRE Yot/ SUPPLEMENTARY INFORMATIONS

%) dfufem wefarfEal ¥g W= / a) Reference to sampling procedure : Sampling not done by this lab
M) WY FH W AU T wReEE IWES W OWw gRend o

b) -Supporting documents for the measurement taken and result derived : AsgiveninPartC

3) Wafyq w1 orpen A fuffte & orgEr whewr O ¥ wE wRada

c) Deviation from the test method as prescribed in relevant work instructions, if any : No deviation from the standard

b~ A
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qderor TX91d /TEST REPORT

fdd § /REPORT No. : 7 1866

29.12-2022 ®¥ /S.No. 310084

f&r / Date :

Test Duration: 15-12-2022 To 29-12-2022 ( T - 7 /PART-C |
Tdgw 9o/ TEST RESULTS

S.no. Test Name Test Method / Unit Test Value Obtained
Standard
1 |Overall Migration in distilled |S 9845:1998 mg/litre 123
water at 40°C for 10 days
Part-D REMARKS

1. This Test report/Certificate is issued only for the samples submitted to CIPET

2.The Results stated above related only to the items tested.

3.The Quality of the subsequent production lot has to be ensured by the purchaser.

‘|4 This report, in full or part, shall not be reproduced, published, advertised, used for any legal action, Unless prior permission
has been secured.

5. Selection of samples for individual test has been done in accordance with respective clauses of IS.

6. Details of test sub-contracted: Nil

***End Of Report****
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